
State of California
California Regional Water Quality Control Board

Santa Ana Region

Staff Report

March 12, 2021

ITEM: *8

SUBJECT: Issuance of Waste Discharge Requirements and Master Recycling Permit 
for Orange County Water District, Advanced Water Purification Facility – 
Order No. R8-2021-0003, Orange County

DISCUSSION:

See attached Fact Sheet (Attachment F) of Tentative WDRs Order No. R8-2021-0003.

RECOMMENDATIONS: 

Adopt Order No. R8-2021-0003 as presented.

COMMENT SOLICITATION:

Comments were solicited from the discharger and the following agencies:

State Water Resources Control Board, Office of the Chief Counsel – Teresita Sablan
Teresita.Sablan@Waterboards.ca.gov 
State Water Resources Control Board, DWQ – Afrooz Farsimadan
[...]
A. Provisions ................................................................................................................ 13
1. Special Studies and Additional Monitoring Requirements – Not Applicable ..... 13
2. Construction, Operation, and Maintenance Specifications ............................... 13
3. Special Provisions for Municipal Facility - POTWs Only ................................... 13

VIII. Public Participation .......................................................................................................... 14
A. Notification of Interested Parties .............................................................................. 14
B. Written Comments ................................................................................................... 14
C. Public Hearing ......................................................................................................... 14
D. Reconsideration of Waste Discharge Requirements ............................................... 15
E. Information and Copying ......................................................................................... 15
F. Register of Interested Persons ................................................................................ 15
G. Additional Information .............................................................................................. 15

List of Tables

Table 1. Discharger/Facility Information ................................................................................ 3 
Table 2. Plant Design ............................................................................................................ 5 
Table 3. Basin Plan Beneficial Uses ...................................................................................... 8 
Table 4. Effluent BOD5 and TSS Limits for Tertiary Effluent ................................................ 10 
Table 5. Summary of Recycled Water Limitations at DP-001 .............................................. 11 



Tentative Order No. R8-2021-0003 - Attachment F- Fact Sheet Page 3 of F-15
Orange County Water District
Advanced Water Purification Facility

ATTACHMENT F – FACT SHEET

As described in Section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger. Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger.

I. DISCHARGER/FACILITY INFORMATION

The following table summarizes administrative information related to the Discharger/Facility:

Table 1. Discharger/Facility Information
WDID 8 300112001
Discharger/Operator Orange County Water District
Name of Facility Advanced Water Purification Facility (AWPF)
Facility Address 18700 Ward St., Fountain Valley, CA 92708

Facility Contact, Title and 
Phone

Jason Dadakis, Executive Director of Water Quality 
& Technical Resources, (714) 378-3364, 
JDadakis@OCWD.com 

Authorized Person to 
Sign and Submit Reports

Jason Dadakis, Executive Director of Water Quality 
& Technical Resources, (714) 378-3364, 
JDadakis@OCWD.com 

Mailing/Billing Address 18700 Ward St., Fountain Valley, CA 92708
Type of Facility POTW
Threat to Water Quality 2
Complexity B
Pretreatment Program NA
Reclamation 
Requirements Producer/User

Facility Design Flow
100 million-gallons-per-day (mgd) Full Advanced 
Treated (FAT) recycled water current, with 130 
mgd of FAT recycled water planned design flow by 
2023

Facility Permitted Flow 100 mgd currently permitted, 130 mgd planned by 
2023

Receiving Water Orange Groundwater Management Zone 
Receiving Water Type Groundwater

mailto:JDadakis@OCWD.com
mailto:JDadakis@OCWD.com


Tentative Order No. R8-2021-0003 - Attachment F- Fact Sheet Page 4 of F-15
Orange County Water District
Advanced Water Purification Facility

A. Orange County Water District (hereinafter Discharger or OCWD) owns and operates the 
Advanced Water Purification Facility (hereinafter Facility or AWPF) that is part of the 
OCWD’s Groundwater Replenishment System (GWRS). The GWRS is a joint project by 
OCWD and the Orange County Sanitation District (OCSD). The GWRS consists of four 
major components: AWPF, Talbert Gap Seawater Intrusion Barrier (Talbert Barrier), 
Mid-Basin Injection Project (MBI), and Kraemer/Miller/Miraloma/La Palma Spreading 
Basins. Non-potable use of treated water from the AWPF is an additional minor 
component. 

B. The GWRS is a water supply project that supplements existing water supplies by 
providing a new, reliable, high-quality source of water to recharge the Orange 
Groundwater Management Zone (OGMZ) and protect the OGMZ from further 
degradation due to seawater intrusion. In addition, OCSD relies upon the GWRS to 
provide peak wet weather flow relief for OCSD’s ocean outfall. The GWRS is in central 
Orange County and extends from Fountain Valley and Huntington Beach near the coast 
to Santa Ana, Orange, and Anaheim, generally near the Santa Ana River. Secondary 
treated effluent from OCSD Plant No. 1 is sent to the AWPF, where it is advance treated 
to produce full advanced treated (FAT) recycled water that meets the California Code of 
Regulations (CCR) Title 22 requirements for groundwater recharge (indirect potable 
reuse). In addition to the indirect potable reuse, a small volume of the FAT recycled 
water is used for non-potable purposes at two use sites, with additional use sites 
planned. The water quality of the FAT recycled water produced at the AWPF meets and 
exceeds CCR Title 22 requirement for recycled water produced for non-potable reuse. 
In a letter entitled, “Request for Letter of Approval for the Proposed Anaheim Adventure 
Aquapark at the Orange County Water District’s Miraloma Basin,” dated April 17, 2020, 
the Discharger made a request to the State Water Resources Control Board’s Division 
of Drinking Water (DDW) for the approval of their proposed Anaheim Adventure 
Aquapark to be build and operated at the Discharger’s Miraloma Spreading Basin. In a 
letter dated June 19, 2020, DDW gave their conditional acceptance of the proposed use 
of the FAT recycled water, as a nonrestricted recreational impoundment, for the 
operation of the Anaheim Adventure Aquapark at the Discharger’s Miraloma Spreading 
Basin. The conditions included in DDW’s June 19, 2020 letter have been incorporated 
into this Order. The regulation of current and future non-potable recycled water uses are 
the focus of this Order including the proposed Anaheim Adventure Aquapark 
recreational use at the Discharger’s Miraloma Spreading Basin.

C. The Discharger submitted a Report of Waste Discharge, dated June 18, 2020, applying 
for waste discharge requirements and a master recycling permit for the production and 
distribution of FAT recycled water for non-potable reuse at present and future use sites 
such as the proposed Anaheim Adventure Aquapark use site in the City of Anaheim. In 
addition, the use of the FAT recycled water for groundwater replenishment and reuse by 
subsurface application (seawater intrusion barrier and MBI) and surface application at 
the spreading basins is regulated under Water Recycling Requirements Order No. R8-
2004-0002, as amended by Order Nos. R8-2008-0058, R8-2014-0054, R8-2016-0051, 
and R8-2019-0007) issued to OCWD by the Santa Ana Water Board.



Tentative Order No. R8-2021-0003 - Attachment F- Fact Sheet Page 5 of F-15
Orange County Water District
Advanced Water Purification Facility

II. FACILITY DESCRIPTION

A. Description of Wastewater and Biosolids Treatment and/or Controls

1. Facility Background

The AWPF is located at 18700 Ward Street, Fountain Valley in Orange County. It 
includes both treatment processes and pumping stations. The AWPF receives 
secondary treated effluent from the neighboring OCSD’s Reclamation Plant No. 1 
(RP-1) and OCWD applies state-of-the-art advanced treatment to the secondary 
treated wastewater effluent to produce FAT recycled water for mostly indirect 
potable reuse and for non-potable reuse, at a lower volumetric scale. In addition, 
OCWD may start receiving secondary treated wastewater effluent from OCSD’s 
Treatment Plant No. 2 (TP-2) and disinfected tertiary treated wastewater effluent 
from Irvine Ranch Water District’s (IRWD’s) Michelson Water Reclamation Plant 
(MWRP) by 2023 as influent to the AWPF. The treatment processes comprise fine-
screening, microfiltration (MF), reverse osmosis (RO), advanced 
oxidation/disinfection consisting of hydrogen peroxide addition and ultraviolet light 
exposure (UV/AOP), followed by partial decarbonation and lime stabilization. The 
AWPF treatment design capacity is currently 100 million gallons per day (mgd) for 
FAT recycled water production. The production of FAT recycled water started in 
January 2008 with a treatment design capacity of 70 mgd and expanded to its 
current 100 mgd design capacity in 2015 with the GWRS Initial Expansion 
(GWRSIE). The Facility is currently undergoing construction of the Final Expansion 
(GWRSFE) for an ultimate treatment design capacity of 130 mgd by early 2023. 
Deliveries of FAT recycled water to the first two recipients of AWPF’s water for non-
potable uses at the Anaheim Canyon Power Plant (Anaheim CPP) and Anaheim 
Regional Transportation Intermodal Center (ARTIC) began in July 2011 and 
November 2014, respectively.

2. Service Area

This Facility treats residential, commercial, and industrial wastes from the service 
area of OCSD from which it receives the secondary treated wastewater effluent to 
produce FAT recycled water for indirect potable and non-potable reuse within the 
Orange GMZ. In future, the Facility will also treat a small amount of residential, 
commercial, and industrial wastes from the service area of IRWD’s MWRP, from 
which it will receive disinfected tertiary treated wastewater effluent to produce FAT 
recycled water for indirect potable and non-potable reuse within the Orange GMZ. 

3. Design Characteristics

The following table summarizes the treatment processes at the AWPF:

Table 2. Plant Design
Preliminary 
Treatment

OCSD’s secondary treated (and future IRWD MWRP’s 
tertiary treated) wastewater effluent flow metering (influent 



Tentative Order No. R8-2021-0003 - Attachment F- Fact Sheet Page 6 of F-15
Orange County Water District
Advanced Water Purification Facility

Table 2. Plant Design
to the Facility), fine screening (band screens), influent flow 
equalization, and chlorination.

Primary 
Treatment

No primary treatment (Done at OCSD’s RP-1 and TP-2 and 
IRWD’s MWRP) 

Secondary 
Treatment

No secondary treatment (Done at OCSD’s RP-1 and TP-2 
and IRWD’s MWRP**)

Advanced 
Treatment per 
CCR’s Title 22 
GRRP* 
Regulations 
Treatment

Process comprises microfiltration (MF), reverse osmosis 
(RO), advanced oxidation/disinfection consisting of 
hydrogen peroxide addition and ultraviolet light exposure 
(UV/AOP), followed by partial decarbonation and lime 
stabilization (100 mgd current design treatment capacity and 
130 mgd design treatment capacity by 2023).

Solids 
Handling

Screenings and other solids generated at the Facility are 
sent to OCSD’s treatment works for disposal. 

Note: *  = Groundwater Recharge and Reuse Project
** = MWRP also conducts tertiary treatment and disinfection

4. Non-potable Recycled Water Use

Deliveries of FAT recycled water to the first two recipients of AWPF’s water for non-
potable uses at the Anaheim Canyon Power Plant (Anaheim CPP) and Anaheim 
Regional Transportation Intermodal Center (ARTIC) began in July 2011 and 
November 2014, respectively. Furthermore, the Discharger plans to use a portion of 
its Miraloma Spreading Basin as a nonrestricted recreational impoundment for the 
operation of the Anaheim Adventure Aquapark and additional uses are envisioned 
as authorized under this Order and by DDW.  

B. Discharge Points and Receiving Waters

Following table shows the discharge point, longitude and latitude, affected receiving 
waters, and estimated volume of discharge:

Discharge Point Effluent Description
Location

(Latitude &
Longitude)

Receiving Water

DP-001 
Recycled Water

Up to 100 mgd of FAT recycled 
water currently and up to 130 
mgd of FAT recycled water 
planned design flow by 2023 

33°41’23” N
-117°56’37” W

Orange 
Groundwater 
Management Zone 

1. Discharge Point for Recycled Water Use – DP-001



Tentative Order No. R8-2021-0003 - Attachment F- Fact Sheet Page 7 of F-15
Orange County Water District
Advanced Water Purification Facility

The Discharger has started the distribution of FAT recycled water and plans to 
distribute up to 100 mgd of recycled water via DP-001 to users within Orange 
County, however, by 2023 the Discharger plans to increase the Facility’s design 
capacity to 130 mgd. Uses include groundwater recharge via injection at the Talbert 
Gap Seawater Intrusion Barrier (Talbert Barrier) and Mid-Basin Injection Project 
(MBI); groundwater recharge via spreading at the Kraemer/Miller/Miraloma/La Palma 
Spreading Basins (and additional planned recharge areas); and non-potable use of 
treated water by Anaheim CPP, ARTIC, Anaheim Adventure Aquapark, and other 
future users. The FAT recycled water use area overlies the Orange Groundwater 
Management Zone. 

2. Industrial Stormwater Requirements

Pursuant to § 402(p) of the Clean Water Act and Title 40 of the Code of Federal 
Regulations (CFR) Part 122, 123, and 124, the State Water Resources Control 
Board adopted a general NPDES permit to regulate storm water discharges 
associated with industrial activities (State Water Board Industrial General Permit 
Order No. 2014-0057-DWQ, NPDES No. CAS000001) on April 1, 2014 and 
became effective on July 1, 2015. Storm water discharges from the Facility are 
regulated under the State Water Board Industrial General Permit Order No. 2014-
0057-DWQ (as amended by Orders 2015-0122-DWQ and the 2018 Amendment 
documents).

III. APPLICABLE PLANS, POLICIES, AND REGULATIONS

The requirements contained in the proposed Order are based on the requirements and 
authorities described in this section.

A. Legal Authorities

This Order serves as Waste Discharge Requirements pursuant to article 4, Chapter 4, 
Division 7 of the Water Code (commencing with § 13260). Also, this Order serves as a 
Master Reclamation Permit pursuant to § 13523.1 of Article 4, Chapter 7, Division 7 of 
the California Water Code.

B. California Environmental Quality Act (CEQA)

This Order includes requirements for the production and distribution of FAT recycled 
water for non-potable reuse at an existing facility. In compliance with the California 
Environmental Quality Act (Public Resources Code Section 21000 et seq.), OCWD 
prepared and certified an Environmental Impact Report (EIR) for the GWRS, which 
includes the AWPF. The EIR identified no significant adverse impact to water quality as 
a result of the use of FAT recycled water. City of Anaheim’s Planning Commission has 
reviewed and is in the process of certifying an EIR addendum document that is part of 
the Discharger’s application to the City of Anaheim for a conditional use permit (CUP) 
for the operation of the Anaheim Adventure Aquapark. The Discharger also obtained 



Tentative Order No. R8-2021-0003 - Attachment F- Fact Sheet Page 8 of F-15
Orange County Water District
Advanced Water Purification Facility

authorization from the State Water Resources Control Board’s Division of Drinking 
Water for the production and distribution of FAT recycled water. Santa Ana Water Board 
staff reviewed the environmental documents prepared for the AWPF and recycled water 
distribution and determined that if the requirements specified herein are complied with, 
there should not be any significant water quality or other adverse environmental impacts 